
PARTS LIST

POSITION DESCRIPTION QTY

R ASSEMBLY DIAGRAM
(Mod: FAF - 1800)

1

6

9

13

14

16

22

25

18

29

26

28

27

15

5

4

30

31

3435

32

33

POSITION DESCRIPTION QTY

24

20

21

23

7

8

10

11

17

19

2

12

3

3637

Woods

Left Body

7FAF1800 - 007

FAF1800 - 009
FAF1800 - 008

FAF1800 - 011
FAF1800 - 010 10

11

9
8

FAF1800 - 006

FAF1800 - 004
FAF1800 - 003
FAF1800 - 002
FAF1800- 001

FAF1800 - 005
4

6
5

3
2
1

08

04
01

26FAF1800 - 026

FAF1800 - 028
FAF1800 - 027

FAF1800 - 030
FAF1800 - 029 29

30

28
27

FAF1800 - 025

FAF1800 - 023
FAF1800 - 022
FAF1800 - 021
FAF1800 - 020

FAF1800 - 024
23

25
24

22
21
20

FAF1800 - 012 12

Hexagon Bolt + Nut M10x40

FAF1800 - 019 19 04Upper Slide

01Pin Ø20

01Hexagon Nut M12

Arm

FAF1800 - 014
FAF1800 - 013 13

14

08

FAF1800 - 031

FAF1800 - 033
FAF1800 - 032 32

33

31

FAF1800 - 015 15

08

17Washer Ø12
Slide Bearing 04
Springs 04

08
02Load Locking Pin

Lower Slide 04

Right Body 01
16Circlips Ø12

FAF1800 - 017
FAF1800 - 016 16

17

FAF1800 - 034
FAF1800 - 035 35

34

FAF1800 - 018 18

Jaw + Rubber 08
Stap Ratchet 04
Cross Bar 02

01

08

Pin Ø12
Hexagon Bolt M6x20

04Wooden Gluts

Locking Handle

Wing Bolt M8x30

Countersink Screw M10
Extension Spring

Pressure Wheel

Compression Spring

Base Wheel

Push Lever

Pin

01

03
01

03
02

02

02
01

01
02

Hexagon Bolt + Nut M10

Cam Lever
Washer Ø10

01Pin Ø20

05Circlip Ø20
08Pin Ø12

FAF1800 - 036 36 Inner Base Wheel 01
FAF1800 - 037 37 Securing Bar 04

When ordering, please give number of spare - part (code number) plus type of Folding A Frame.

For example: FAF1800-008  ,  QTY 10

                      FAF1800-018  ,  QTY 02


